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Update: 31st Dec. 2022

POSITION DESCRIPTION CODE QTY.

1 Hexagon Socket Countersunk Head Screw M12x40 B015050 2

2 Hexagon Socket Countersunk Head Screw M16x50 B015051 2

3 Back Plate AL30-003 1

5 Tapping Screw M4x15 D026033 8

7 Center Sliding Plate AL30-007 1

8 Extension Spring L004011 4

9 Inner Pressure Wheel AL30-009 1

10 Brass Washer Ø20 L006057 6

11 Outer Pressure Wheel AL30-011 2

12 Shaft AL30-012 1

13 Circlip Ø20 P001009 2

15 Camplate AL30-015 1

16 Rubber Pieces C002029 2

17 Lanyard AL30-017 1

18 Socket Head Cap Screw M5x60 B015072 1

19 Locking Latch AL30-019 1

20 Nylon Nut M5 T001028 1

21 Torsion Spring L004018 1

22 Washer Ø5 L006015 2

23 Shackle D020018 1

24 Lifting Pin AL30-024 1
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